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Yoshio SAKURAIOQ, Shin - ichiro OKI1) and Kiyofumi TASHIRO2> Experiment
on Erosion - control Materials to be used for Plantation on the Lakeshore (2).

[Summaryl] As an erosion-control material to be used for the early stage of lakeshore plantation,
four kinds of felt-mattress made of cotton, hemp, wool and rayon respectively were tested by
means of pot experiment.

Plastic containers of about 36 liters volume were filled with fine soil, and one layer of the mat-
tress was laid in the middle depth of the soil. Then young shoots of Phragmites communis Trin.,
Zizania latifolia Turcz. and Typha latifolia L. were planted upper and under sides (reed only) of the
mattresses which were laid in the soil, in the middle of May, 1989. The grown plants and the mattress
were dug out and observed in the middle of October of the same year.

The mattress made of cotton or hemp had broken and decomposed remarkably during above
five months. The rayon mattress had maintained its original structure and strongly blocked pen-
etration of rhizomes and roots of the plants. The wool mattress had also maintained its original
state, but allowed rhizomes and roots to penetrate freely, and gave the best growth of the plants.

From these results, the felt-mattress made of recycled wool was proved to be the most suit-
able one of the materials tested.
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